ssamonas. FCC RADIO TEST REPORT

Report No. : FR4N0917C

Test Mode : |802.11g

Test Channel : |13

100kHz PSD reference Level

Channel 13 Plot

Ref Level 30,00 dim  Offset J5.08 dB & REW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

Ref Level 20,00 0m  Offset 25080 & RBW 100 kHa
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2048 SWT &01ms ® VEW J0kiiz_ Mode Sueep

1 Frequency Sweep
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflevel 20,00 clm  Offset JS.88 & KW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Ref Lovel 20,00 08m  Offset 250808 » RBW 100 kiz
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108 SWT 355 ms & VEW 300kHz _Mode Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0917C

Test Mode : |802.11be EHT20_FullRU

Test Channel : |01

100kHz PSD reference Level

Channel 01 Plot

Ref Level 30,00 dim  Offset 25.01dB & REBW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

Ref Level 20,00 dim  Offset 25.01dB & REBW 100 kHz
- At 2048 SWT &01ms ® VEW J0kiiz_ Mode Sueep
1 Frequency Sweep
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflevel 20,00 clim  Offset J5.01 08 & KW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 20,00 clim  Offset J5.01 08 & KW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0917C

Test Mode : |802.11be EHT20_FullRU

Test Channel : |02

100kHz PSD reference Level

Channel 02 Plot

Ref Level 30,00 dim  Offset 2498 B & REW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

Reflevel 2000 clm  Offset 245808 & KW 100kHz
= At 2048 SWT &0 ms & VBW 300kHz _Mode Sweep
1 Frequency Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0917C

Test Mode : |802.11be EHT20_FullRU

Test Channel : |06

100kHz PSD reference Level

Channel 06 Plot

Ref Level 30,00 dim  Offset 2492 dB & REW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflevel 2000 clm  Offset 24.52d8 & RBW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 2000 clm  Offset 24.52d8 & RBW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep
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ssamonas. FCC RADIO TEST REPORT Report No. : FR4N0917C

Test Mode : |802.11be EHT20 FullRU Test Channel : |10

100kHz PSD reference Level Channel 10 Plot

Ref Level 30,00 dim  Offset 25.11dB & REW 100 kHz Ref Level 2000 08m  Offses 25.11d8 ® RBW 100 khz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep -t 2048 SWT ED1ms ® VBW 300Kz Mode Sueep
1 Frequency Sweep 1 Frequency Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR4N0917C

Test Mode : |802.11be EHT20_FullRU

Test Channel : |11

100kHz PSD reference Level

Channel 11 Plot

Ref Level 30,00 dim  Offset 25,13 dB & REW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

Ref Level 20,00 dBim  Offset 25,13 dB & RBW 100 kHz
- At 2048 SWT &01ms ® VEW J0kiiz_ Mode Sueep
1 Frequency Sweep

20 g
Ll |
0 i e R W SN (U |
10
10 dB j {
i 20 dBi 1
20 H1-25.190 den I‘
s |
0
30 dbim MM \
40 iy e W
s banib b s s
50 50 dBinr 1 - Sl
60 60
242 GH: 1001 pts 278 MHa/ n 27,765 Mz 0
2 Marker Table
A
M 1 24557315 GHz 4.81 dBm 243 GHr 8001 pts 13.5 MHz/ 2.565 GHz
" T

06:52:06 AM 02/10/2025

— ]
06:83:16 M 02/10/2025

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflevel 2000 clm  Offset 151308 & RBW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 2000 clm  Offset 151308 & RBW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0917C

Test Mode : |802.11be EHT20_FullRU

Test Channel : |12

100kHz PSD reference Level

Channel 12 Plot

Ref Level 30,00 dim  Offset 25.11dB & REW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

Ref Level 20,00 dBim  Offset 25.11dB & RBW 100 kHz
- At 2048 SWT &01ms ® VEW J0kiiz_ Mode Sueep
1 Frequency Sweep
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflevel 2000 clm  Offset 151108 & KW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 2000 clm  Offset 151108 & KW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0917C

Test Mode : |802.11be EHT20_FullRU

Test Channel : |13

100kHz PSD reference Level

Channel 13 Plot

Ref Level 30,00 dim  Offset J5.08 dB & REW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

Ref Level 20,00 dBim  Offset J5.08 dB & REW 100 kHz
- At 2048 SWT &01ms ® VEW J0kiiz_ Mode Sueep
1 Frequency Sweep

06:57:33 MM 02/10/2025

06:58:43 MM 02/10/2025

o o 37
24881200 G
20 g
R P P Y I o
0 B i CoTlans Mamnans W Sl i L 10 {
10 dby 3
/ A 20 dBin
20 . L
o 28630 d T
f 30 H1-28.630 dBem -
' |
40 dBne
3
e | " i TTOTRTRY RO,
. st el s o g i st |
60 60
FLAT2GH: 1001 pts 282 MHa/ n 26,315 Mz 0
2 Marker Table
A
M 1 24639145 GHz 1.37dBm 243 GHr 8001 pts 13.5 MHz/ 2.565 GHz
" [ T

Spurious Emission 30MHz~1GHz
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Reflevel 20,00 clm  Offset JS.88 & KW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
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Reflevel 20,00 clm  Offset JS.88 & KW 100kHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0917C

Number of TX = 2, Ant. 4 (Measured)

Test Mode : 802.11b

Test Channel : |01

100kHz PSD reference Level

Channel 01 Plot

Ref Level 30,00 dim  Offset 25.00 B & RBW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

Ref Level 20,00 dBim  Offset 25.00 B & REBW 100 kHz
- At 2048 SWT &01ms ® VEW J0kiiz_ Mode Sueep
1 Frequency Sweep
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Reflevel 20,00 clim  Offset 15,0008 & KW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 20,00 clim  Offset 15,0008 & KW 100kHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0917C

Test Mode : 802.11b

Test Channel : |06

100kHz PSD reference Level

Channel 06 Plot

Ref Level 30,00 dim  Offset 2455 B & REW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep
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Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflevel 2000 clm  Offset 245508 & RBW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 2000 clm  Offset 245508 & RBW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0917C

Test Mode : 802.11b

Test Channel : |11

100kHz PSD reference Level

Channel 11 Plot

Ref Level 30,00 dim  Offset 2458 B & REW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

Ref Level 20,00 dim  Offset 2458 dB & REBW 100 kHz
- At 2048 SWT &01ms ® VEW J0kiiz_ Mode Sueep
1 Frequency Sweep

20 dlin ulll
V"u%
e b
A [
0 déar . = fL |
Ry 10 it
10 déy " u’ . |
20 B r : k'
0 ] / H
" \f i
] Ml
30 dBm ;J‘.' |
WL i
F 40 1 HY
¢ w1 Wk |
© %m‘ kg A o |||I‘LI..“’M.F\M;:\M‘ e overeer |
&0 £0
|CF 2.462 GHz 1001 pts 1.21 MHz/ n 12.126 MHz -0
2 Marker Table
M 1 2460534 GHz 12.47 dBm 243 Gz sm m:‘l 13.5 MHz/ 1.565 GHz.
M ‘W e Mesu ‘W TG S
12:21:14 P 02/10/2025 12:22:24 M 02/10/2025
Spurious Emission 30MHz~1GHz Spurious Emission 1GHz~26.5GHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0917C

Test Mode : 802.11b

Test Channel : |12

100kHz PSD reference Level

Channel 12 Plot

Ref Level 30,00 dim  Offset 24589 d8 & REBW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

Ref Level 20,00 dim  Offset 2459 dB & REBW 100 kHz
- At 2048 SWT &01ms ® VEW J0kiiz_ Mode Sueep
1 Frequency Sweep
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Reflevel 20,00 clm  Offset 248908 & KW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 20,00 clm  Offset 248908 & KW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0917C

Test Mode : 802.11b

Test Channel : |13

100kHz PSD reference Level

Channel 13 Plot

Ref Level 30,00 dim  Offset 2492 dB & REW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

Ref Level 20,00 dim  Offset 2422 dB & REW 100 kHz
- At 2048 SWT &01ms ® VEW J0kiiz_ Mode Sueep
1 Frequency Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0917C

Test Mode : |802.11g

Test Channel : |01

100kHz PSD reference Level

Channel 01 Plot

Ref Level 30,00 dim  Offset 25.00 B & RBW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

Ref Level 20,00 dBim  Offset 25.00 B & REBW 100 kHz
- At 2048 SWT &01ms ® VEW J0kiiz_ Mode Sueep
1 Frequency Sweep
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Reflevel 20,00 clim  Offset 15,0008 & KW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 20,00 clim  Offset 15,0008 & KW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0917C

Test Mode : |802.11g

Test Channel : |02

100kHz PSD reference Level

Channel 02 Plot

Ref Level 30,00 dim  Offset 24.96 dB & REW 100 kHz
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Test Mode : (802.11g Test Channel : |06

100kHz PSD reference Level Channel 06 Plot
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FCC RADIO TEST REPORT

Report No. : FR4N0917C

Test Mode : |802.11g

Test Channel : |11

100kHz PSD reference Level

Channel 11 Plot

Ref Level 30,00 dim  Offset 2458 B & REW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
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Report No. : FR4N0917C

Test Mode : |802.11g

Test Channel : |12

100kHz PSD reference Level

Channel 12 Plot
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FCC RADIO TEST REPORT

Report No. : FR4N0917C

Test Mode : |802.11g

Test Channel : |13

100kHz PSD reference Level

Channel 13 Plot
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0917C

Test

Mode : |802.11be EHT20_FullRU

Test Channel : |01

100kHz PSD reference Level
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0917C

Test Mode : |802.11be EHT20_FullRU

Test Channel : |02

100kHz PSD reference Level

Channel 02 Plot

Ref Level 30,00 dim  Offset 24.96 dB & REW 100 kHz
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Test Mode : |802.11be EHT20 FullRU Test Channel : |06

100kHz PSD reference Level Channel 06 Plot
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Report No. : FR4N0917C

Test Mode :

802.11be EHT20_FullRU

Test Channel : |11

100kHz PSD reference Level

Channel 11 Plot
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Report No. : FR4N0917C

Test Mode : |802.11be EHT20_FullRU

Test Channel : |12

100kHz PSD reference Level

Channel 12 Plot
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- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

Ref Level 20,00 dim  Offset 2459 dB & REBW 100 kHz
- At 2048 SWT &01ms ® VEW J0kiiz_ Mode Sueep
1 Frequency Sweep

12:51:44 BM 02/10/2025

o o
20 g
| ll.n..lj. 1]
o B SN 6 ¥ WOV NSRS SN ST S - ‘
/ 0 {
10 dBy 7 T |
o AN 20 dBor \
o |
o T T 25850 |
|
fprerprens’ 0
3 dér 1
40 ! )
A0 h'
MMMMW FRTTRUEY SR | |
50 50 dB 4 A L Hervwull
60 60
CF2.967 GHz 1001 pts 276 MHa/ n 27,627 Mz 0
2 Marker Table
A
M 1 24719955 GHz 415 dBm 243 GHr 8001 pts 13.5 MHz/ 2.565 GHz
B LU " ammn 5 o

12:52:54 BM 02/10/2025

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflevel 20,00 clm  Offset 248908 & KW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 20,00 clm  Offset 248908 & KW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

[l
21,628 390 Gt
10 10
-20 dBnr -20 dBnr
1-25.850 dbem 1-25.850 dbem
30 30
40 40
44 dBnr 50 dBr
70 70
30.0 MHz 30001 pis 7.0 MHa/ 1.0GHz 1.0 GHz 30001 pis 2.5 GHa/

12:52:10 BM 02/10/2025

265 GHz

12:52:35 BM 02/10/2025

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 A2-53 of 54



SPORTON LAB.
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Report No. : FR4N0917C

Test Mode : |802.11be EHT20_FullRU

Test Channel : |13

100kHz PSD reference Level

Channel 13 Plot

Ref Level 30,00 dim  Offset 2492 dB & REW 100 kHz
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Appendix B. AC Conducted Emission Test Results

Temperature : 16.1~22.7°C
Relative Humidity : |45.9~48.9%

Test Engineer : [Louis Chung
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EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

100

Level in dBuV
n
(]
o+

Report No. : FR4N0917C

4N0917
Mode 1
120Vac/60Hz
Line

Full Spectrum

CISPR22-QP LimitatMain Ports

40+
o0
L ¢
30+
20
10+
0 : —t—+—+—+—+— : — !
150k 300 400500 800 1M 2M 3M 4M EM 6 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuV) (dBuV) (dB) (dB)
0.152250 21.23 55.88 3465 | L1 OFF 19.8
0.152250 47.30 65.88 18.58 | L1 OFF 19.8
0.170250 34.91 54.95 20.04 | L1 OFF 19.8
0.170250 53.00 64.95 11.95 | L1 OFF 19.8
0.183750 32.92 54.31 21.39 | L1 OFF 19.8
0.183750 51.29 64.31 13.02 | L1 OFF 19.8
0.222000 12.38 52.74 40.36 | L1 OFF 19.8
0.222000 38.23 62.74 2451 | L1 OFF 19.8
0.276000 21.66 50.94 29.28 | L1 OFF 19.8
0.276000 36.76 60.94 2418 | L1 OFF 19.8
22.879500 27.20 50.00 22.80 | L1 OFF 20.7
22.879500 32.77 60.00 27.23 | L1 OFF 20.7
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EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

100

Level in dBuV
n
<
L 2

Report No. : FR4N0917C

4N0917
Mode 1
120Vac/60Hz
Neutral

Full Spectrum

CISPR22-QP LimitatMain Ports

40+ U3 J
30T ¢
20+
10+
0 } } } +— } } } +—t |
150k 300 400500 800 1M 2M 3M 4M 5M 6 20M  30M
Frequency inHz
Final_Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter Corr.
(MHz) (dBuVv) (dBuV) (dBuV) (dB) (dB)
0.156750 21.07 55.63 3456 | N OFF 19.8
0.156750 46.79 65.63 18.84 | N OFF 19.8
0.167955 32.62 55.06 22.44 | N OFF 19.8
0.167955 52.61 65.06 1245 | N OFF 19.8
0.177000 38.97 54.63 15.66 | N OFF 19.8
0.177000 54.10 64.63 10.53 | N OFF 19.8
0.213000 12.28 53.09 40.81 | N OFF 19.8
0.213000 39.28 63.09 23.81 | N OFF 19.8
0.260610 27.12 51.41 2429 | N OFF 19.8
0.260610 39.25 61.41 22.16 | N OFF 19.8
23.480385 23.07 50.00 26.93 | N OFF 20.8
23.480385 28.35 60.00 31.65 | N OFF 20.8
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Report No. : FR4N0917C

Appendix C.Radiated Spurious Emission Test Data

Temperature : 20~26°C
Test Engineer : Rain Lee, Jacky Hong and White Hou
Relative Humidity : 40~65%
Note symbol
-L | Low channel location
-R | High channel location
Cl. Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 55 2400-2483.5 3 802.11b 01 2412 1Mbps - -
Mode 56 2400-2483.5 3 802.11b 06 2437 1Mbps - -
Mode 57 2400-2483.5 3 802.11b 11 2462 1Mbps - -
Mode 58 2400-2483.5 3 802.11b 12 2467 1Mbps - -
Mode 59 2400-2483.5 3 802.11b 13 2472 1Mbps - -
Mode 60 2400-2483.5 4 802.11b 01 2412 1Mbps - -
Mode 61 2400-2483.5 4 802.11b 06 2437 1Mbps - -
Mode 62 2400-2483.5 4 802.11b 11 2462 1Mbps - -
Mode 63 2400-2483.5 4 802.11b 12 2467 1Mbps - -
Mode 64 2400-2483.5 4 802.11b 13 2472 1Mbps - -
Mode 65 2400-2483.5 3+4 802.11b 01 2412 1Mbps - -
Mode 66 2400-2483.5 3+4 802.11b 06 2437 1Mbps - -
Mode 67 2400-2483.5 3+4 802.11b 11 2462 1Mbps - -
Mode 68 2400-2483.5 3+4 802.11b 12 2467 1Mbps - -
Mode 69 2400-2483.5 3+4 802.11b 13 2472 1Mbps - -
Mode 70 2400-2483.5 3+4 802.11g 01 2412 6Mbps - -
Mode 71 2400-2483.5 3+4 802.11g 06 2437 6Mbps - -
Mode 72 2400-2483.5 3+4 802.11g 11 2462 6Mbps - -
Mode 73 2400-2483.5 3+4 802.11g 12 2467 6Mbps - -
Mode 74 2400-2483.5 3+4 802.11g 13 2472 6Mbps - -
Mode 75 2400-2483.5 3+4 802.11be EHT20 01 2412 MCSO0 Full RU -
TEL : 886-3-327-0868 Page Number : Clof C142
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N0917C

Band Data
Mode Antenna Modulation Channel | Frequency RU Remark
(MHz) Rate
Mode 76 = 2400-2483.5 3+4 802.11be EHT20 01 2412 MCS0 Partial_26/0RU -
Mode 77 | 2400-2483.5 3+4 802.11be EHT20 01 2412 MCSO0 Partial_52/37RU -
Mode 78 | 2400-2483.5 3+4 802.11be EHT20 01 2412 MCS0 @ Partial_106/53RU -
Mode 79 = 2400-2483.5 3+4 802.11be EHT20 06 2437 MCS0 Full RU -
Mode 80 = 2400-2483.5 3+4 802.11be EHT20 11 2462 MCS0 Full RU -
Mode 81 = 2400-2483.5 3+4 802.11be EHT20 11 2462 MCS0 Partial_26/8RU -
Mode 82 | 2400-2483.5 3+4 802.11be EHT20 11 2462 MCSO0 Partial_52/40RU -
Mode 83 | 2400-2483.5 3+4 802.11be EHT20 11 2462 MCSO | Partial_106/54RU -
Mode 84 | 2400-2483.5 3+4 802.11be EHT20 12 2467 MCSO0 Full RU -
Mode 85 | 2400-2483.5 3+4 802.11be EHT20 12 2467 MCSO0 Partial_26/8RU -
Mode 86 | 2400-2483.5 3+4 802.11be EHT20 12 2467 MCSO0 Partial_52/40RU -
Mode 87 | 2400-2483.5 3+4 802.11be EHT20 12 2467 MCSO | Partial_106/54RU -
Mode 88 | 2400-2483.5 3+4 802.11be EHT20 13 2472 MCSO0 Full RU -
Mode 89 | 2400-2483.5 3+4 802.11be EHT20 13 2472 MCSO0 Partial_26/8RU -
Mode 90 | 2400-2483.5 3+4 802.11be EHT20 13 2472 MCSO0 Partial_52/40RU -
Mode 91 | 2400-2483.5 3+4 802.11be EHT20 13 2472 MCSO | Partial_106/54RU -
Mode 92 | 2400-2483.5 3+4 802.11be EHT20 01 2412 MCSO Full RU LF
Mode 93 | 2400-2483.5 3+4 802.11be EHT20 01 2412 MCSO0 Full RU SHF
TEL : 886-3-327-0868 Page Number : C2 of C142
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Report No. : FR4N0917C

C2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode & Modulation = Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11b 01 2389.95 44.80 54.00 -9.20 H Avg. Pass - Band Edge
> 802.11b 01 | 4824.00 33.85 54.00 -20.15 \% Avg. Pass - Harmonic
802.11b 06 2483.94 42.44 54.00 -11.56 H Avg. Pass - Band Edge
> 802.11b 06 7311.00 43.70 54.00 -10.30 \% Avg. Pass - Harmonic
802.11b 11 2483.51 46.42 54.00 -7.58 H Avg. Pass - Band Edge
> 802.11b 11 7386.00 44.01 54.00 -9.99 \Y, Avg. Pass - Harmonic
802.11b 12 2483.51 51.53 54.00 -2.47 H Avg. Pass - Band Edge
> 802.11b 12 7401.00 42.86 54.00 -11.14 \% Avg. Pass - Harmonic
802.11b 13 2483.77 52.29 54.00 -1.71 H Avg. Pass - Band Edge
> 802.11b 13 = 7416.00 44.08 74.00 -29.92 H Peak Pass - Harmonic
802.11b 01 | 2389.95 44.99 54.00 -9.01 \Y Avg. Pass - Band Edge
®0 802.11b 01 | 4824.00 41.55 74.00 -32.45 H Peak Pass - Harmonic
802.11b 06 2484.94 42.70 54.00 -11.30 \% Avg. Pass - Band Edge
o 802.11b 06 | 7311.00 45.16 74.00 -28.84 H Peak Pass - Harmonic
802.11b 11 2483.51 47.79 54.00 -6.21 \% Avg. Pass - Band Edge
%2 802.11b 11 7386.00 44.92 74.00 -29.08 H Peak Pass - Harmonic
802.11b 12 2483.51 50.52 54.00 -3.48 \% Avg. Pass - Band Edge
o 802.11b 12 7401.00 44.59 74.00 -29.41 \% Peak Pass - Harmonic
802.11b 13 2483.62 52.17 54.00 -1.83 \% Avg. Pass - Band Edge
o 802.11b 13 7416.00 44.46 74.00 -29.54 \% Peak Pass - Harmonic
802.11b 01 2389.95 49.82 54.00 -4.18 H Avg. Pass - Band Edge
o 802.11b 01 4824.00 33.32 54.00 -20.68 H Avg. Pass - Harmonic
802.11b 06 2387.09 42.75 54.00 -11.25 H Avg. Pass - Band Edge
o 802.11b 06 7311.00 39.92 54.00 -14.08 \% Avg. Pass - Harmonic
802.11b 11 2483.51 48.96 54.00 -5.04 \% Avg. Pass - Band Edge
o 802.11b 11 7386.00 41.44 54.00 -12.56 H Avg. Pass - Harmonic
802.11b 12 2483.51 51.02 54.00 -2.98 H Avg. Pass - Band Edge
o8 802.11b 12 7401.00 43.31 54.00 -10.69 H Avg. Pass - Harmonic
802.11b 13 2483.70 51.94 54.00 -2.06 H Avg. Pass - Band Edge
* 802.11b 13 7416.00 45.62 74.00 -28.38 H Peak Pass - Harmonic
802.11g 01 2389.95 52.29 54.00 -1.71 \% Avg. Pass - Band Edge
" 802.11g 01 4824.00 40.47 74.00 -33.53 \% Peak Pass - Harmonic
TEL : 886-3-327-0868 Page Number : C3 of C142
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
802.11g 06 | 2389.88 45.12 54.00 -8.88 \% Avg. Pass - Band Edge
71
802.11g 06 @ 7311.00 39.30 54.00 -14.70 H Avg. Pass - Harmonic
802.11g 11 | 248351 51.98 54.00 -2.02 \% Avg. Pass - Band Edge
72
802.11g 11 | 7386.00 45.73 74.00 -28.27 \% Peak | Pass - Harmonic
802.11g 12 | 248351 51.97 54.00 -2.03 \% Avg. Pass - Band Edge
73
802.11g 12 | 7401.00 45.66 74.00 -28.34 \% Peak | Pass - Harmonic
802.11g 13 | 248351 51.69 54.00 -2.31 \Y, Avg. Pass - Band Edge
74
802.11g 13 | 7416.00 46.22 74.00 -27.78 H Peak | Pass - Harmonic
802.11be EHT20 01 | 2388.52 52.25 54.00 -1.75 \Y, Avg. Pass FullRU Band Edge
75
802.11be EHT20 01 | 4824.00 40.88 74.00 -33.12 H Peak | Pass FullRU | Harmonic
Partial_
802.11be EHT20 | 01 | 2389.95 52.01 54.00 -1.99 \% Avg. Pass Band Edge
26/0RU
76
Partial_
802.11be EHT20 | 01 - - - - - - - Harmonic
26/0RU
Partial_
802.11be EHT20 01 | 2389.95 52.48 54.00 -1.52 Y, Avg. Pass Band Edge
52/37RU
77
Partial_
802.11be EHT20 | 01 - - - - - - - Harmonic
52/37RU
Partial_
802.11be EHT20 | 01 | 2389.82 72.35 74.00 -1.65 \% Peak | Pass Band Edge
106/53RU
78
Partial_
802.11be EHT20 | 01 - - - - - - - Harmonic
106/53RU
802.11be EHT20 06 | 2483.56 45.06 54.00 -8.94 \Y, Avg. Pass FullRU  Band Edge
79
802.11be EHT20 @ 06 | 7311.00 47.77 74.00 -26.23 H Peak | Pass FullRU | Harmonic
802.11be EHT20 11 | 2483.51 51.97 54.00 -2.03 \Y, Avg. Pass FullRU  Band Edge
80
802.11be EHT20 11 | 7386.00 45.46 74.00 -28.54 \Y, Peak | Pass FullRU | Harmonic
Partial_
802.11be EHT20 11 | 2484.53 72.40 74.00 -1.60 \Y, Peak | Pass Band Edge
26/8RU
81
Partial_
802.11be EHT20 11 - - - - - - - Harmonic
26/8RU
TEL : 886-3-327-0868 Page Number : C4 of C142
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FAX : 886-3-327-0855

Freq. Level Limit Margin Peak
Mode Modulation Ch. Result RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
Partial_
802.11be EHT20 11 | 2484.08 71.12 74.00 -2.88 Peak | Pass Band Edge
52/40RU
82
Partial_
802.11be EHT20 11 - - - - - - Harmonic
52/40RU
Partial_
802.11be EHT20 11 | 2483.51 52.25 54.00 -1.75 Avg. Pass Band Edge
106/54RU
83
Partial_
802.11be EHT20 11 - - - - - - Harmonic
106/54RU
802.11be EHT20 12 | 2483.51 51.10 54.00 -2.90 Avg. Pass FullRU Band Edge
84
802.11be EHT20 12 | 7401.00 44.73 74.00 -29.27 Peak | Pass FullRU | Harmonic
Partial_
802.11be EHT20 | 12 | 2484.23 50.38 54.00 -3.62 Avg. Pass Band Edge
26/8RU
85
Partial_
802.11be EHT20 | 12 - - - - - - Harmonic
26/8RU
Partial_
802.11be EHT20 | 12 | 2484.99 50.98 54.00 -3.02 Avg. Pass Band Edge
52/40RU
86
Partial_
802.11be EHT20 | 12 - - - - - - Harmonic
52/40RU
Partial_
802.11be EHT20 | 12 | 2483.58 51.37 54.00 -2.63 Avg. Pass Band Edge
106/54RU
87
Partial_
802.11be EHT20 | 12 - - - - - - Harmonic
106/54RU
802.11be EHT20 13 | 2483.51 52.00 54.00 -2.00 Avg. Pass FullRU  Band Edge
88
802.11be EHT20 13 | 7416.00 44.99 74.00 -29.01 Peak | Pass FullRU | Harmonic
Partial_
802.11be EHT20 | 13 | 2483.51 52.33 54.00 -1.67 Avg. Pass Band Edge
26/8RU
89
Partial 26
802.11be EHT20 | 13 - - - - - - Harmonic
/8RU
Partial_
802.11be EHT20 | 13 | 2483.51 52.33 54.00 -1.67 Avg. Pass Band Edge
52/40RU
90
Partial_
802.11be EHT20 | 13 - - - - - - Harmonic
52/40RU
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
Partial_
802.11be EHT20 13 | 2483.58 51.76 54.00 -2.24 Y, Avg. Pass Band Edge
106/54RU
91
Partial_
802.11be EHT20 13 - - - - - - - Harmonic
106/54RU
92 LF 01 210.42 36.49 43.50 -7.01 H Peak | Pass - LF
93 SHF 01 24056.00 40.93 74.00 -33.07 H Peak | Pass - SHF
TEL : 886-3-327-0868 Page Number : C6 of C142

FAX : 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. :

FR4NQ0917C

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 & 105
[
/ \ PEAK_74
0.0 70.0
V L
1
52! T Lo R 52! - " w -
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 HORIZONTAL Condition: PEAK_74 3m HORN_9128D 1326 HORIZONTAL
+ RBH:100.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBI:3600.800kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.82 54.61 74.60 -19.39 47.52 27.58 6.74 37.88 9.93 163 74 PEAK 1 2412.00 110.59 ------ ------ 183.37 27.68 6.77 37.88 9.93 183 74 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 /v \ 105
75 875
0.0 f \ 70.0
V\ AVG_54
" L [N -
™ ettt
350 350
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 HORIZONTAL Condition: AVG_54 3m HORN_91200_1326 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.95 44,80 54.60 -9.20 37.71 27.58 6.74 37.88 9.93 163 74 AVERAGE 1 2412.00 167.68 ------ ------ 106.38 27.68 6.77 37.88 9.93 183 74 AVERAGE
TEL : 886-3-327-0868 Page Number : C7 of C142
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Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
[
/ \ PEAK_74
0.0 70.0
1 L .‘
52 - i L S w— . it s ’
o
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 VERTICAL Condition: PEAK_74 3m HORN_9128D 1326 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.95 53.64 74.00 -20.36 46.55 27.50 G6.74 37.08 9.93 480 181 PEAK 1 2412.00 168.98 ------ ------ 181.76 27.68 6.77 37.88 9.93 460 16l PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
75 875
0.0 / \ 70.0
) \/\ AVG_54
Rl L.
1
G L ] ]
350 350
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 VERTICAL Condition: AVG_54 3m HORN 91200_1326 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.95 43.65 54.60 -18.35 36.56 27.50 G6.74 37.86 9.93 480 181 AVERAGE 1 2412.00 106.01 ------ ------ 98.79 27.68 6.77 37.88 9.93 480 181 AVERAGE
TEL : 886-3-327-0868 Page Number : C8 of C142
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Pol. Horizontal Vertical
1 4ﬂLe\'el{dBil\mn) 1 4ﬂLtwel{dBll\mn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
AVG_54 AVG_54
3 b s M,
1 y e At TPPARL 1 e e ORI . et
lnnw WM 35 gl o
Peak
175 175
Avg
3000 6000, 9000 12000. 15000, 18000 3000 6000. 9000. 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHL3-HY Site + B3CHI3-HY
Condition: PEAK_74 3m HORN 912D 1326 HORIZONTAL Condition: PEAK_74 3m HORN 91280 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m B dBw dB/m B B dB  m deg MHz dBuv/m dBuv/m  dB dBw/ dB/m B B dB  m deg
1 482408 41.69 74.00 -32.31 56.41 3.5 9.47 57.39 .70  lee 271 PEAK 1 482408 41.12 74.00 -32.88 55.84 32.50 9.47 57.39 .70 398 244 PEAK
2 4B24.08 33.13 54.00 -20.87 47.85 3.5 9.47 57.39 0.7  lee 271 Average 1 482408 33.85 54.0@ -20.15 48.57 32.58 9.47 57.39 0.0 398 244 Average
TEL : 886-3-327-0868 : C9 of C142
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Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
14.47G AVG 54 NG 54
525 525
~14.5G I R I DR AU R N
350 350
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHL3-HY Site ¢ G3CHI3HY
Condition: AVG 54 3n HORN 91260 1326 HORTZONTAL Condition: AVG 54 3n HORN 9126 1326 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
17.7G AVG 54 NG 54
525 525
~18G
11 30
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHL3-HY Site ¢ G3CHI3HY

Condition: AVG 54 3n HORN 91200 1326 HORIZONTAL

Condition: AVG 54 3n HORN 91200 1326 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 £ 105
75 / 875
/ PEAK 74
0.0 /i 70.0
528 ] ) AT e .ﬂufl/ 5! " "
b 2
350 350
17! E
Peak
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 HORIZONTAL Condition: PEAK_74 3m HORN_9128D 1326 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBI:3600.800kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2367.85 52.34 74.60 -21.66 45.28 27.48 6.73 37.88 9.93 360 24 PEAK 1 2437.00 112.48 ------ ------ 185.19 27.64 6.80 37.88 9.93 3@ 24 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 / 875
0.0 / 70.0
v
AVG_54
Rl L.
350 350
17! E
Avg
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 HORIZONTAL Condition: AVG_54 3m HORN_91200_1326 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 238811 41.94 54.60 -12.86 34.88 27.48 6.73 37.88 9.93 360 24 AVERAGE 1 2437.00 109,41 ------ ------ 182.12 27.64 6.80 37.88 9.93 3@ 24 AVERAGE
TEL : 886-3-327-0868 Page Number : C11 of C142

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N0917C

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
75
\\ PEAK_BE 74
0.0
W J 1
0. b M oot oot
3,
17!
Peak Blank
1437 21406 4622 24748 1874 2500
Frequency (MHz)
Site + B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2488.66 56.95 74.00 -17.85 49.42 27.80 6.87 37.87 9.93 360 24 PEAK
o Level {dBuVim)
1225
75
e\
00 v
AVG_BE 54
52,
e
350
17!
Avg Blank
1437 2406 4622 24748 1874 2500
Frequency (MHz)
Site + B3CHI3-HY
Condition: AVG_BE_54 3n HORN_9126D_1326 HORTZONTAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 45394 4244 54,00 -11.5% 34.91 27.89 6.87 37.87 9.93 360 24 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C12 of C142
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Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 / 875
/ PEAK 74

. 10,

00 W 704

52, . . ; . AR T 5! "
350 350

17! E

Peak
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 VERTICAL Condition: PEAK_74 3m HORN_9128D 1326 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto + RB:1060.000kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 2389.63 52.95 74.60 -21.85 45.86 27.50 6.74 3.8 9.93 480 111 PEAK 1 2437.00 169.31 ------ ------ 182.82 27.64 6.80 37.88 9.93 460 111 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225 1225
1
105 105
75 875
0.0 X 70.0
AVG_54
Rl L.
N [ | N R
350 350
17! E
Avg
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 VERTICAL Condition: AVG_54 3m HORN 91200_1326 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2388.36 41.62 54.60 -12.33 34.56 27.48 6.73 37.86 9.93 480 111 AVERAGE 1 2437.00 106.22 ------ ------ 98.93 27.64 6.80 37.88 9.93 480 111 AVERAGE
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